
 

 

 

 

 

 

 

 

 

 

Preisabfrage bzw. Bestellungen der Artikel im Shop unter 

 

 

www.nilfisk-alto-shop.com 

 

 

einfach die Artikelnummer in die Suchmaske eingeben 

(Bitte die Artikelnummer ohne Leerzeichen eingeben) 
 

https://www.nilfisk-alto-shop.com/catalogsearch/advanced/
https://www.nilfisk-alto-shop.com/catalogsearch/advanced/


PARTS LIST

2017.09.22



TABLE OF CONTENTS

GENERAL VIEW 1
CHASSIS SYSTEM 1 3
CHASSIS SYSTEM 2 5
CONTROL SYSTEM 8
CONTROL SYSTEM - BRAKE & FOOT PEDAL ASSEMBLIES 11
CONTROL SYSTEM - STEERING ASSY 13
DECAL SYSTEM 15
DETERGENT INJECTION SYSTEM 17
DRIVE WHEEL SYSTEM 19
ELECTRICAL SYSTEM 21
ELECTRICAL SYSTEM - CONTROL BOARD ASSY 23
ENGINE ASSY - LPG 25
ENGINE BASE ASSY - LPG 28
ENGINE SYSTEM - DIESEL 30
ENGINE ASSY -DIESEL 33
EXHAUST MUFFLER ASSY - DIESEL 36
ENGINE BASE ASSY - DIESEL 38
EXHAUST CATALYST ASSY - LPG 40
FUEL TANK ASSY - DIESEL 42
FUEL TANK ASSY - LPG 44
HYDRAULIC SYSTEM 46
HYDRAULIC CYLINDER ASSEMBLIES 49
HYDRAULIC OIL COOLER - RESERVOIR 51
HYDRAULIC VALVE BLOCK ASSY 53
HYDRAULIC MOTOR ASSEMBLIES 55
HYDRAULIC PUMP ASSEMBLIES 57
RADIATOR ASSY 59
REAR WHEEL SYSTEM 61
RECOVERY SYSTEM - 1 63
RECOVERY SYSTEM - 2 65
RIGHT SCRUB SYSTEM - 1 67
RIGHT SCRUB SYSTEM - 2 69
RIGHT SCRUB SYSTEM - 3 72
RIGHT SCRUB SYSTEM HYDRAULICS 74
SCRUB SYSTEM - 1 76
SCRUB SYSTEM - 2 79
SCRUB SYSTEM - SIDE SKIRT ASSEMBLIES 82
SIDE BROOM SYSTEM - DUAL 85
SIDE BROOM HYDRAULIC ASSY - DUAL 87
SIDE BROOM SUB ASSY - LEFT 89
SIDE BROOM SUB ASSY - RIGHT 91
SIDE BROOM SUB ASSY - PUMP 93
SOLUTION SYSTEM 95
SQUEEGEE SYSTEM 98



TABLE OF CONTENTS

SQUEEGEE ASSY 100
SQUEEGEE MOUNT ASSY 102
VAC FAN ASSY 104
LADDER DIAGRAM - LPG 106
LADDER DIAGRAM - DIESEL 109
BRUSH SELECTOR GUIDE-CYLINDRICAL 112
BRUSH SELECTOR GUIDE-DISK (RIGHT SCRUB 114
OPTIONAL KITS & ACCESSORIES 116
BACK-UP ALARM KIT 118
DEBRIS TRAY KIT 120
WARNING BEACON KIT 122
56110300 - Overhead Guard Kit 124
56110607 - Strainer Kit 126
56384523 - HOSE-LP KIT 128
56110733 - SEAT BELT KIT 130
56111298 - Underhood Light Kit 132
56111317 - Brake / Signal Light Kit 134
56111346 - Wash Hose Kit 136
56111535 - Deluxe Seat Kit 138
56111733 - Horn Switch Kit 140
56111848 - ROLLER BUMPER KIT 142
56111873 - FOOT GUARD KIT 144
56305519 - Back-up Alarm Kit 146
56383993 - SKIRT STOP KIT 148
56384523 - HOSE-LP KIT 150



1

GENERAL VIEW
SC8000 1300 D NIL

2015.12.16
2016.11.07



2

GENERAL VIEW
SC8000 1300 D NIL

2015.12.16
2016.11.07

Pos. Artikel-Nr. Menge Variante Notes
1 1 Chassis System [1]
2 1 Brake Pedal Assy
3 1 Circuit Breaker Panel Assy
4 1 Detergent Injection System
5 1 Drive Wheel System
6 1 Dust Control System
7 1 Electrical System [2]
8 1 Engine System
9 1 Engine LPG Tank & Filter Assy
10 1 Engine Diesel/Petrol Fuel Tank Assy
11 1 Engine Bottom Cover Assy
12 1 Engine Rear Cover Assy
13 1 Forward-Reverse Control Assy
14 1 Front Wheel System
15 1 Gauge Panel Assy
16 1 Hopper System
17 1 Hydraulic System
18 1 Broom Lift Assy
19 1 Main Broom Assy
20 1 Radiator Assy
21 1 Seat Assy
22 1 Side Broom System [3]

Part Notes:
[1] - CHASSIS SYSTEM 1and CHASSIS SYSTEM 2
[2] - ELECTRICAL SYSTEM
[3] - SIDE BROOM SYSTEM - DUAL

SIDE BROOM HYDRAULIC ASSY - DUAL

SIDE BROOM SUB ASSY - LEFT

SIDE BROOM SUB ASSY - RIGHT

SIDE BROOM SUB ASSY - PUMP



3

1
2

3

4
5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26
27

28

29

30

31

32

CHASSIS SYSTEM 1
SC8000 1300 D NIL

2015.05.19
2013.08.09



4

CHASSIS SYSTEM 1
SC8000 1300 D NIL

2015.05.19
2013.08.09

Pos. Artikel-Nr. Menge Variante Notes
1 56001939 11 Flachdichtung 5/16
2 56001993 8 SCR PAN HD PHIL 10-24X.50
3 56002035 7 002721X HD 5/16-18X.62
4 56002037 3 SCR HEX 5/16-18 X .88
5 56002063 4 "U-Scheibe 3/8"""
6 56002145 2 Schraube 1/4 20x .50
7 56002507 2 SCR PAN PHIL 1/4-20 X .75
8 56002624 1 Bolzen SHD.38X1.25X5/16-18
9 56002663 4 SCR HEX HD 3/8-16x1.00
10 56002793 4 Schraube PAN PHIL 5/16-18
11 56002826 1 NUT HEX NYLOC THIN 5/16-1
12 56009242 3 WSH FLT .406X1.50X.125
13 56009267 8 WSH FLT .202 X .562 X .040
14 1 Chassis weldment
15 56110416 1 HOOD FRONT [1]
15 56111654 1 HOOD ASSY PROPANE EURO [2]
16 56110421 1 FLOOR TANK FRONT
17 56110442 1 COVER ASSEMBLY REAR
18 56511149 2 BRACKET TANK STOP
19 56110640 1 PLATE PIN SUPPORT
20 56110644 1 HOOD STRAP WELDMENT
21 56110724 1 SUPPORT PROPANE COVER
22 56110726 1 HINGE COVER
23 56110734 1 TRIM-SEAL
24 56110900 1 HEAVY BUMPER ASSY
25 56110909 1 PLATE LATCH MOUNT
26 56111128 1 COVER SUPPORT ASSY
27 56111944 1 FLOOR PLATE WELDT
28 56111945 1 FLOOR WELDT
29 56413802 1 Verschluss
30 56109633 1 STRAP STATIC 6
31 56002098 1 Scheibe
32 56009250 1 SCR  HEX THD FORM 1/4-20X.62

Part Notes:
[1] - Diesel models only
[2] - LPG model only



5

1

2

3

4

5 6

7

8

9

10

11

12

13
14

15

16

17

18

19

20

21

22

23
24

25

26

14

10

2728

29

30

31

32

33

34 35 36

37

38

3940 41
42

43

6

44

45
46

47

48

49

50

51

CHASSIS SYSTEM 2
SC8000 1300 D NIL

2015.05.19
2013.08.09



6

CHASSIS SYSTEM 2
SC8000 1300 D NIL

2015.05.19
2013.08.09

Pos. Artikel-Nr. Menge Variante Notes
56110442 1 COVER ASSEMBLY REAR [1]

1 56462746 2 Haubenhalter
2 56001836 2 Schraube 1/4-20x0.62
3 56001878 4 SCR HEX HD 1/4-20 X 1.25
4 56001939 4 Flachdichtung 5/16
5 56002022 4 U-Scheibe
6 56002098 17 Scheibe
7 56002108 5 Schraube PAN HD PHIL 1/4-
8 56002708 11 Stopmutter 1/4-20
9 56002788 2 Schraube PAN PHIL 1/4-20x
10 56002929 11 SCR HEX HD LOC 5/16-18X
11 56009099 4 NUT  HEX JAM 5/8-18
12 56009122 7 Unterlegscheibe
13 56009153 8 SCR PAN PHIL LOC 10-24X.50 [2]
14 56110357 2 HINGE WELDMENT
15 56110363 1 HINGE WELDMENT-RT
16 56110435 1 COVER REAR
17 56111942 1 GRILLE-REAR
18 56110495 1 HINGE WELDT-LT
19 56110764 1 SUPPORT REAR COVER RIGHT
20 56110765 1 SUPPORT REAR COVER LEFT
21 56110766 2 PIN TAPERED
22 56111943 1 BRACKET
23 56110979 1 PLATE SEAL MOUNTING CENTER
24 56110980 2 PLATE SEAL MOUNTING SIDE
25 56110987 1 Abdichtung Deckel Mitte
26 56110988 2 GASKET COVER SIDE

56111128 1 COVER SUPPORT ASSY [3]
27 56001939 2 Flachdichtung 5/16
28 56001993 1 SCR PAN HD PHIL 10-24X.50
29 56002063 6 "U-Scheibe 3/8"""
30 56002098 3 Scheibe
31 56002663 6 SCR HEX HD 3/8-16x1.00
32 56002701 2 MUTTER 5-16-18 HEX JAM
33 56002708 3 Stopmutter 1/4-20
34 56002786 2 Schraube 1/4-20 X 1.5  0
35 56002794 2 SCR PAN PHIL 5/16-18 X 1.00
36 56002825 1 SCR PAN PHIL 1/4-20 X 1.2
37 56002832 1 6-Kt Mutter Nylon
38 56110065 1 COVER SUPPORT WELDT
39 56110631 1 PLATE LATCH MOUNT
40 56110638 1 HANDLE LATCH
41 56304827 1 LATCH  RH
42 56321532 1 BUSHING .25X.37X.40HC42C
43 56382992 1 CABLE ASSY-QUICK LINK-19.5 IN

56110900 1 HEAVY BUMPER ASSY [4]
44 56001858 4 SCR  HEX 3/8 16 X 1.25
45 56001920 1 Schraube
46 56002116 2 Schraube HD 1/2-13x3.25
47 56002770 3 Mutter 1/2 - 13
48 56003032 3 Schraube 13x.75
49 56009195 4 WSH FLT .406X 1.250X .164
50 56009216 3 WSH FLT .531 X 1.500 X .075
51 56111941 1 HEAVY BUMPER WELDT

Part Notes:
[1] - (items 1-26)
[2] - SEE MI-SP-007
[3] - (items 27-43)



7

CHASSIS SYSTEM 2
SC8000 1300 D NIL

2015.05.19
2013.08.09

[4] - (items 44-51)



8

 

 

47

48

49

50

51

52

STAR WASHER SUPPLIED WITH HYDRO BACK MUST BE
PLACED BETWEEN HYDROBACK AND BRACKET

1

2

3

4

5

6

7

8

9

10

11

15

1819

21

22

24

25

26

27

28

20

14

2

13

12

8

16

17

23

29
41

30

31

32 33

35

36 37
38

39

40

42

43

44
45 46

53

CONTROL SYSTEM
SC8000 1300 D NIL

2015.05.19
2017.09.05



9

CONTROL SYSTEM
SC8000 1300 D NIL

2015.05.19
2017.09.05

Pos. Artikel-Nr. Menge Variante Notes
1 56001878 2 SCR HEX HD 1/4-20 X 1.25
2 56001884 2 Mutter 5/16 24
3 56001939 2 Flachdichtung 5/16
4 56001993 1 SCR PAN HD PHIL 10-24X.50
5 56002187 1 SCR HEX THD/HD 5/16-18 X 1.25
6 56002667 2 Schraube 5/16-18 X.75
7 56002832 1 6-Kt Mutter Nylon
8 56002840 2 Nut  1/4  20
9 56002859 2 Mutter SS 1/4
10 56002866 1 Mutter HEX NYL LOC
11 56009062 2 Schraube
12 56009087 2 Muter Hexsam 1/4-20
13 56009142 1 Sechskantmutter 1/4x28
14 56110080 1 BRAKE PEDAL ASSY [1]
15 56110146 1 CABLE PUSH/PULL CONTROL
16 56110152 1 PINTLE ASSEMBLY [2]
17 56110273 1 SEAT ASSEMBLY [3]
18 56110381 1 BRAKE BAR WELDMENT
19 56110384 1 CABLE ASSY
20 56110446 1 FOOT PEDAL ASSEMBLY [1]
21 1 Steering Assy [4]
22 56110709 1 BRACKET SWITCH
23 56110990 1 TOW LEVER ASSY [5]
24 56111347 1 PLATE ADJUSTER
25 56305053 1 Näherungssensor
26 56416089 1 Gabel
27 56448112 1 SPRING EXTENSION
28 56477756 1 Kugelgelenk BR 800

Pintle Assy
29 56455799 1 Hydro Back CR 1200
30 56002015 1 Madenschraube 10-24x25
31 56003118 1 Schraube 5/16 18x62
32 56001954 2 WSH FLT SAE 10
33 56002996 3 Schraube
35 56111896 1 PLATE-SENSOR
36 56304355 1 LEVER WELDMENT
37 56305129 1 ROTARY SENSOR
38 56305184 1 Adapter
39 56305186 1 BRACKET
40 56111895 1 Führungsschiene
41 56383880 1 ROD END THROTTLE KIT [6]

Tow Lever Assy
42 56002930 2 Madenschraube BR 1300 S
43 56009132 1 NUT, PUSH CAP 1/4
44 56110989 1 ROD TOW LEVER
45 56110992 1 COLLAR WELDT
46 56157376 1 GROMMET 1 OD X 9/16 ID X 5/

Seat Assy
47 56383291 1 SEAT-8 IN. MOUNT
48 7-72-05005 1 SLIDE ADJUSTER KIT
49 56009122 4 Unterlegscheibe
50 56002956 4 Schraube HEX LOC 5/16-18
51 56002701 4 MUTTER 5-16-18 HEX JAM
52 56111949 1 PLATE-SEAT MOUNT
53 56009086 1 NUT, HEX JAM 5/16-18

Part Notes:
[1] - See CONTROL SYSTEM - BRAKE  FOOT PEDAL ASSEMBLIES
[2] - (items 29-41)



10

CONTROL SYSTEM
SC8000 1300 D NIL

2015.05.19
2017.09.05

[3] - (items 47-52)
[4] - See CONTROL SYSTEM - STEERING ASSY
[5] - (items 42-46)
[6] - See TSB-FC-2014-007 Rider Scrubber and Sweepers Hydroback



11

1
2

3

4

5

6

7

8

9
10

11 12

13

14

15

16

17

18

19

20

21

22

20

13

4

9

4

33

23

24

25
26

27

28

29

30

31

32

34

24

34

25

23

30

CONTROL SYSTEM - BRAKE & FOOT PEDAL ASSEMBLIES
SC8000 1300 D NIL

2015.05.19
2014.11.13



12

CONTROL SYSTEM - BRAKE & FOOT PEDAL ASSEMBLIES
SC8000 1300 D NIL

2015.05.19
2014.11.13

Pos. Artikel-Nr. Menge Variante Notes
56110080 1 BRAKE PEDAL ASSY [1]

1 56001834 1 Schraube 5/16-18 x 1,25
2 56001878 1 SCR HEX HD 1/4-20 X 1.25
3 56001879 1 U-SCHEIBEN
4 56001939 3 Flachdichtung 5/16
5 56002093 1 SCR HEX HD 1/4-20 X 1.00
6 56002221 1 SCR HEX HD 5/16-18 X 1.00
7 56002680 1 Schraube 1/2 13 x 2.75
8 56002770 1 Mutter 1/2 - 13
9 56002826 2 NUT HEX NYLOC THIN 5/16-1
10 56002840 1 Nut  1/4  20
11 56003138 1 PIN SPR  .25 X  .75
12 56009033 2 Schraube 1/4-20X1 2HP 5
13 56009087 2 Muter Hexsam 1/4-20
14 56110432 1 BUSHING .323X.500X.180
15 56110641 1 LINKAGE BRAKE
16 56111946 1 BRAKE PEDAL WELDT
17 56111100 1 BUSHING  .520 X .750 X 1.470
18 56111537 1 PEDAL PARKING BRAKE
19 56245008 1 Feder ext.
20 56303024 2 Lager, Fl 1.000x.750x.500
21 56304543 1 CATCH  BRAKE LOCK
22 56320595 1 BUECHSE

56110446 1 FOOT PEDAL ASSEMBLY [2]
23 56001939 3 Flachdichtung 5/16
24 56002098 2 Scheibe
25 56002747 2 SCR HEX THD/HD 3/8-16 X 1.50
26 56002840 1 Nut  1/4  20
27 56002956 3 Schraube HEX LOC 5/16-18
28 56002986 1 Schraube HEX HD 1/4-20x3.
29 56003626 1 Mutter
30 56009085 2 NUT  HEX JAM 3/8-16
31 56111947 1 PIVOT WELDT
32 56111948 1 PEDAL WELDT
33 56463720 1 Kabelhalter CR 1200
34 56756318 2 LAGER

Part Notes:
[1] - items 1-22
[2] - items 23-34



13

1

2 3

5

6

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23
24

25

26

27
28

29

30

14

7
4

4
13

CONTROL SYSTEM - STEERING ASSY
SC8000 1300 D NIL

2015.05.19
2017.09.05



14

CONTROL SYSTEM - STEERING ASSY
SC8000 1300 D NIL

2015.05.19
2017.09.05

Pos. Artikel-Nr. Menge Variante Notes
1 7-16-07428 1 COVER-STEERING WHEEL
2 56368997 1 BUECHSE
3 56001939 2 Flachdichtung 5/16
4 56002098 9 Scheibe
5 56002187 1 SCR HEX THD/HD 5/16-18 X 1.25
6 56002663 3 SCR HEX HD 3/8-16x1.00
7 56002922 2 SCR HEX LOC 1/4-20 X .62
9 56003389 2 MutterHEX NYL LOC M8-1.25
10 56003436 2 Schraube Hex HDss M8-1.25
11 56003440 1 HEX NUT M16 X 1.5
12 56003441 4 Schraube HEX NYL LOC M6-1
13 56009052 2 WSH, INT SHPRF 5/16
14 56009062 8 Schraube
15 56009086 1 NUT, HEX JAM 5/16-18
16 56009107 3 U-Scheibe FLT SS.378
17 56009218 1 WSH, FLT .688X1.25X1.25
18 56110456 1 LOWER COLUMN WELDMENT
19 56111354 1 Gasdruckfeder
20 56111520 1 UPPER COLUMN WELDMENT
21 56314296 1 Verkleidung Lenksäule,
22 56111597 1 LEVER
23 56111762 1 LEVER
24 56111763 1 Gelenkkopf
25 56304518 1 Lager, Fl .500x.375x.188
26 56314295 1 Abdeckung f. Lenksäule,
27 56320595 2 BUECHSE
28 56413211 2 Lagerflansche
29 56413888 1 BUSHING .265 X .375X .180
30 56418460 1 Lenkrad



15

 

 

 

5

7 2

3

8
15

17

5
17

6

13

16

1112
19

20
21

22

14
18

21

4

1

23

24

25

14

DECAL SYSTEM
SC8000 1300 D NIL

2015.05.19
2015.07.01



16

DECAL SYSTEM
SC8000 1300 D NIL

2015.05.19
2015.07.01

Pos. Artikel-Nr. Menge Variante Notes
1 56016259 1 DECAL  OIL FILL
2 56016364 1 DECAL  WARNING FAN
3 56016348 1 Klebefolie, Logo
4 56015424 1 DECAL-WARNING HYDRAULIC
5 56015425 2 Sicherheitsaufkleber
6 56015427 1 Aufkleber
7 56016163 1 Aufkleber no-Step
8 56016731 1 Aufkleber Nilfisk
11 56111251 1 MAT STEP
12 56111252 1 MAT FLOOR
13 56111807 1 DECAL CIRCUIT BREAKER
14 56111392 2 DECAL TIE DOWN
15 56111393 1 DECAL TANK FLUID
16 56111394 1 DECAL EXHAUST
17 56108172 2 DECAL-SC8000
17 56108173 2 DECAL-SC8000 ECOFLEX [1]
18 56111460 1 DECAL HYD VALVE
19 56111482 1 MAT STEP
20 56305606 1 Auflage für Pedal
21 56016363 2 DECAL  WARNING HOT
22 56111785 1 MAT PEDAL
23 56015413 1 DECAL  L.P.G.
24 56107775 1 DECAL-KUBOTA
25 56015470 1 DECAL NO PRESSURE W [2]

Part Notes:
[1] - 56384395 model only
[2] - Closed SEE MI-SP-007



17

1

16

3

27

9

15

7

21
8

17

2

18

12

26

23

24

11

19

17

28
25

13

6

14

4

2220

 

DETERGENT INJECTION SYSTEM
SC8000 1300 D NIL

2015.06.15
2017.09.05



18

DETERGENT INJECTION SYSTEM
SC8000 1300 D NIL

2015.06.15
2017.09.05

Pos. Artikel-Nr. Menge Variante Notes
1 56001993 1 SCR PAN HD PHIL 10-24X.50
2 56002836 2 NUT HEX NY LOC SS 10-24
3 56002835 2 SCR HEX HD SS 10-24 X .75
4 56009033 2 Schraube 1/4-20X1 2HP 5
6 56110742 2 Chemie Pumpe 2
7 56110775 1 BOX WELDMENT CHEMICAL BOTTTLE
8 56111504 1 CONDUIT HOSE JACKET
9 56111511 1 HOSE 1/8 ID X 32 LG
11 56111855 2 Ecoflex - Behälter
12 56111866 1 PUMP BRACKET WELDT
13 56111867 1 PLATE PUMP COVER
14 56111868 1 PLATE DEFLECTOR
15 56111870 1 HOSE-27.00 IN CHEM RESISTANT
16 56172017 1 P-CLIP  E00129
17 722030 2 Schlauchschelle Nr. 6
18 56314983 1 T-Stück
19 56315523 1 Deckel EDS-Schwimmer
20 56316211 4 HOSE CHEM RESISTENT 2
21 56392347 1 Schlauch PVC Transp. 2,5"
22 56413691 2 Fitting Verzweigung
23 56478246 2 CABLE TIE  E00549 RE438BA
24 56315513 1 DECAL BLANK
25 56315517 1 EDS Tankdeckel zu BA 551
26 56315690 1 CAP  38MM BUTTRESS
27 56413092 1 Chemie Tank
28 56413784 1 Einsatzstück



19

1

2

3

4

5

6

7

9

10
11

12

13

14

15

16

17

18 19

20

21

22

23

24

5
6

3

94

8

DRIVE WHEEL SYSTEM
SC8000 1300 D NIL

2016.11.06
2017.09.05



20

DRIVE WHEEL SYSTEM
SC8000 1300 D NIL

2016.11.06
2017.09.05

Pos. Artikel-Nr. Menge Variante Notes
1 56110817 1 Kronenmutter
2 56418477 1 Zahnrad
3 56418575 2 Platte
4 56477783 2 Abdichtung,  Schacht
5 56744471 2 Lager TR CN 1.7817020
6 56744474 2 Lager TR CP 3.0627021
7 56002116 4 Schraube HD 1/2-13x3.25
8 56002186 2 Schraube
9 56002574 2 Pin
10 56002770 4 Mutter 1/2 - 13
11 56003222 1 "Splint 0.125"" x 0.5"""
12 56003248 1 Keil SQ. 25X2.31
13 56003485 2 Schraube 1/2 20x1.00
14 56009083 1 Mutter 3/4-16
15 56009115 2 WSH FLT HARDENED .594X1.
16 56009139 6 SCR PAN PHIL LOC 10-24X.38
17 56110153 1 DRIVE WHEEL WELDT
18 56111386 1 PLATE ADJUSTER
19 56111514 1 Rad, P7 18 x 6
19 56111811 1 Rad Urethan 18"x6" (457x152 mm) [1]
20 56305041 1 Steg
21 56419189 1 SPACER GEAR
22 56486733 1 PIN  .5 X 1.5
23 56507462 1 Radnabe
23 56384660 1 [2]
24 8-80-05035 5 Bolzen für Rad

Part Notes:
[1] - Optional, Not Included

EU USE EXTERNAL VENDOR
[2] - Only included in optional Hyd-Traction Drive Motor Kit 56108224.



21

SEE SOLUTION SYSTEM - 2
FOR LOCATION

SEE HYDRAULIC RESERVOIR 
FOR LOCATION 

SEE ENGINE SYSTEM 
FOR LOCATION 

SEE RECOVERY SYSTEM - 2 
FOR LOCATION

1

12

3

4

5

6

7

8

9

10

11

12

13

19

20

21 22
23

24

25

26
27

28

29

30

ELECTRICAL SYSTEM
SC8000 1300 D NIL

2015.05.19
2013.08.12



22

ELECTRICAL SYSTEM
SC8000 1300 D NIL

2015.05.19
2013.08.12

Pos. Artikel-Nr. Menge Variante Notes
1 56409463 2 Clamp, 1.25 Hose support
2 56001939 2 Flachdichtung 5/16
3 56002005 2 SCR PAN HD PHIL 6-32X.62
4 56002098 1 Scheibe
5 56002221 1 SCR HEX HD 5/16-18 X 1.00
6 56002826 1 NUT HEX NYLOC THIN 5/16-1
7 56002830 2 NUT HEX NYL LOC 6-32
8 56009033 1 Schraube 1/4-20X1 2HP 5
9 56009206 4 Schraube TRUSS PHIL BLK
10 56110436 1 HEAD LIGHT ASSY LH
10 56507224 1 Glühlampe 12V 50W
11 56110437 1 HEAD LIGHT ASSY RH
11 56507224 1 Glühlampe 12V 50W
12 56381122 1 CONTROL BOARD BOX ASSY
13 56381109 1 DIESEL CONTROL BOARD BOX ASSY [1]
13 56381129 1 DASHBOARD PANEL ASSEMBLY

56111806 1 HARNESS-MAIN
56110544 1 HARNESS BATTERY CABLE
56110551 1 CABLE ASM BLK 6-2
56110552 1 CABLE ASM RED 6-2
56110553 1 CABLE ASM RED 6-3
56110549 1 HARNESS GLOW PLUG

19 56110561 1 Niveauschalter
20 56111109 1 Schlüsselschalter
20 56303526 1 Schlüssel, [2]
21 56111114 1 FUSEHOLDER MIDI
22 56111123 1 FUSE 100A
23 56305873 1 Sender, Hydraulik Öl Temp
24 56413669 1 Schalter, Füllstand
25 56442054 1 HORN 12 Vsiehe 145 3801 000
27 56493357 1 INSULATOR TERMINAL
28 2-00-04345 30 Kabelbinder,
29 56462361 1 CONN.WR.PK.2 WAY FE
30 7-82-00050 1 Sitzschalter BR 1300 S

Part Notes:
[1] - (Diesel only) (items 1-5)
[2] - for 56303553



23

1

20

5

8
12

13

14

15 16

18

16

17

2

7
10

4

3

13

9

11
6

17
19

ELECTRICAL SYSTEM - CONTROL BOARD ASSY
SC8000 1300 D NIL

2015.05.19
2014.11.13



24

ELECTRICAL SYSTEM - CONTROL BOARD ASSY
SC8000 1300 D NIL

2015.05.19
2014.11.13

Pos. Artikel-Nr. Menge Variante Notes
56381122 1 CONTROL BOARD BOX ASSY [1]
56381109 1 DIESEL CONTROL BOARD BOX ASSY [2]

1 56002098 2 Scheibe
2 56002507 2 SCR PAN PHIL 1/4-20 X .75
3 56110517 1 Kontrol Board Relay Assy [3]
3 56111162 1 Kontrol Board Relay set [4]
4 56381126 1 Hauptplatine
5 56110523 1 GASKET CONTROL BOX
6 56001954 2 WSH FLT SAE 10
7 56002066 3 Schraube
8 56002098 3 Scheibe
9 56002124 2 Schraube10-24 X .62 PNH PH.
10 56001904 3 SCR PAN HD PHIL 6-32x
11 56002832 2 6-Kt Mutter Nylon
12 56002840 3 Nut  1/4  20
13 56110423 1 RELAY SPST 12V 75A
14 56111955 1 CONTROL BOARD WELDT
15 56110530 1 RELAY PCB ASSY
16 56413407 2 Sicherung 15A
17 56413822 3 CIRCUIT BREAKER 20 AMP
18 56419120 3 CLAMP  HOSE SUPPORT 56E00616
19 56507644 1 CIRCUIT BREAKER  10 AMP
20 56009062 6 Schraube

Part Notes:
[1] - (LPG only) (items 1-5)
[2] - (Diesel only) (items 1-5)
[3] - (LPG only) (items 6-19)
[4] - (Diesel only) (items 6-19)



25

23

34

46

47

32

CONNECT TO FITTING
ON DEPR

CONNECT TO FITTING
ON VAPORIZER

CONNECT TO FITTING
ON ENGINE BLOCK

CONNECT TO FITING
ON VAPORIZER

CONNECT TO FITTING
ON VAPORIZER

CONECT TO FITTING
ON WATER PUMP

CONNECT TO FITTING
ON AIR INLET HOSE

CONNECT TO FITTING
ON VALVE COVER

 1 

 2 
 3 

 4 

 5 

 7 

 8 

 9 

 10 

 11 

 12 

 13 

 13  14 

 15 

 16 

 16 

 17 

 18 

 19 
 20 

 21 

 22 

 24 

 25 

 26 

 27 

 30 

 31 

 33 

 35 

 42 

 43 

 44 

 45 

 48 

 49 

 50 

 51 

 52 

 54 

 55 

 39 

 41 

 6 

 28 

56

57

58
59

60

61

64

64

63 64

65

66

67

68

69

70

71

72

73

74

74

74

75

86

77

78

79

80

81

82

8383

83

84

84

85

80

56

64

53

87

58

38

36

37

89

29 8

90 10 9

16

10

12 91
10

92

9394

1640
13

16

95

ENGINE ASSY - LPG
SC8000 1300 D NIL

2016.02.14
2016.02.23



26

ENGINE ASSY - LPG
SC8000 1300 D NIL

2016.02.14
2016.02.23

Pos. Artikel-Nr. Menge Variante Notes
1 56001836 4 Schraube 1/4-20x0.62
2 56001879 3 U-SCHEIBEN
3 56003083 3 Radbolzen
4 56003352 4 NUT  HEX M8
5 56003358 2 Schraube HEX M6x25,0
6 56003368 4 SCR SOC HD M6 X 20.0
7 56003436 1 Schraube Hex HDss M8-1.25
8 56003442 6 SCR HEX LOC M10-1.50X20MM
9 56003646 2 WSH FLT SS M8 [1]
10 56003684 6 U-Scheibe M10
11 56003685 1 U.- Scheibe
12 56003764 2 SCR HEX M6-1 X 55MM
13 56003943 5 SCR-HEX FLANGE SS M6-1 X 16MM
14 56003944 1 SCR-HEX M10-1.25 X 130MM
15 56003945 1 NUT-HEX M10-1.25
16 56009064 7 Unterlegscheibe
17 56009214 2 WSH  FLT .406X.750X.090
18 56107540 1
19 56107590 1 GASKET MANIFOLD
20 56107592 1 GASKET CAT OUTLET
21 56107646 1 VAPORIZER [2]
22 56107648 1 ECU-MOUNT PLATE
23 56107650 1 HOSE-COOLANT-VAPORIZER SUPPLY
24 56107652 1 FUEL-SOLENOID
25 56107747 1 SPACER
26 56108163 1 BRACKET-VAPORIZER
27 56108167 1 MOUNT REAR ENGINE
28 56108168 1 MOUNT ENGINE RIGHT
29 56108169 1 MOUNT ENGINE LEFT
30 56108174 1 GASKET-CAT INLET
31 56108175 1 HOSE-INTAKE ASSY
32 56108188 1 LPG HOSE-VAPORIZER
33 56108189 1 HOSE-COOLANT-VAPORIZER RETURN
34 56108191 1 CRANKCASE HOSE
35 56108192 1 ECU
36 56108197 1 BRACKET OFFSET
37 56108198 1 PULLEY IDLER
38 56419087 1 Keilriem
39 56108200 1 PULLEY CRANK
40 56108201 1 BRACKET FAN OFFSET
41 56108202 1 SPACER-VAPORIZER
42 56110738 1 Generator
43 56111301 1 HOSE RADIATOR
44 56111312 1 OIL DRAIN ASSY
45 56111623 1 radiator schlauch unten
46 56112771 2 CLAMP HOSE SAE 10
47 56244969 6 Schlauch-Bride
48 56307249 1 PULLEY FAN 89MM
49 56380142 1 PUMP HOUSING ASSY
50 56418718 1 Motorlufterrad
51 56418928 1 FAN SPACER
52 56507795 1 SPACER COIL BRACKET
53 56508393 1 Keilriem Lichtmaschine
54 56508429 1 BRACKET ALTERNATOR
55 2-00-05674 1 FTG-1/4NPT NIPPLE BRASS
56 56001939 3 Flachdichtung 5/16
57 56002037 1 SCR HEX 5/16-18 X .88
58 56002098 2 Scheibe
59 56002149 4 SCR SOC HD 1/4 20 X .75 [3]




